FORM NO. 3317-662

a CE UPDATE KIT )
42” & 48” Mowers Model No. 78231 & 78260
PART NO. 93-9255 & 93-9256 INSTALLATION
L INSTRUCTIONSJ
Loose Parts
Note: Use the chart below to identify parts used for assembly.
DESCRIPTION QTy. USE
Baffle 1
Bolt 5/16-18 x 3/4" (19 mm) 4 Install front baffle
Lock nut (thin) 4

Tech. Publications




Installation

Installing Front Baffle -
Model 78231 only

1.

1.
2.

Thread jam nuts onto (4) 5/16 x 19 mm bolts
then thread bolt into brackets on baffle (Fig. 1).

Position front baffle inside mower deck level
with left edge of mower (Fig. 1).

Secure front baffle to mower by tightening bolts

against mower and tighten thin jam nuts (Fig. 1).

2157

Figure 1
Front baffle 3. Jam nut (thin)
Bolt 5/16-18 x 3/4" 4. Bracket
(19mm)

Installing Front Baffle -
Model 78260 only

1.

1.

Front baffie
2. Bolt 3/8-16 x 3/4" (19 mm)

Thread jam nuts onto (4) 5/16 x 19 mm bolts
then thread bolt into brackets on baffle (Fig. 2).

Position front baffle inside mower deck level
with left edge of mower (Fig. 2).

Secure front baffle to mower by tightening bolts
against mower and tighten thin jam nuts (Fig. 2).

2158

Figure 2

3. Jam nut (thin)
4. Bracket




	watermark0: 
	watermark1: 


